
 

Submitted to:  
PENNSYLVANIA DEP  

SOUTHCENRAL REGIONAL OFFICE 

ATTN: Clean Water Program 

909 Elmerton Avenue 

Harrisburg, Pennsylvania 17110 

 

 

[XXXXXX.XXXX] 

 

 

 

Submitted by:  
HERBERT, ROWLAND & GRUBIC, INC. 

369 East Park Drive 

Harrisburg, PA  17111 

717.564.1121 

 

On Behalf of:  
HALIFAX AREA WATER AND SEWER 

AUTHORITY 

Dauphin County, Pennsylvania 

 

Date: 
March, 2021

 

 

 

 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 CHAPTER 94 

WASTELOAD MANAGEMENT REPORT 

FOR 

CALENDAR YEAR 2020 



 

 

Chapter 94 Wasteload Management Report for Calendar Year 2020 

Halifax Area Water and Sewer Authority, Dauphin County, PA 

 

 
 
 
  
 
 

 

TABLE OF CONTENTS 
[...]
1.21 1.27

Halifax Wastewater Treatment Plant

0.1153

0.1173 0.1128

Monthly Average Flows for Past Five Years (MGD)

2020

0.103

0.1137

0.1255

0.1398

0.1714

1.26

753.0 753.0 753.0

0.1168

0.1484

0.0947

0.1071 0.1381 0.134 0.1284

1.28

751.0

0.0748 0.1457 0.0955

0.1586

0.0933

0.1047

0.111

0.1444

141.8 142.6

0.1373

2019

178.0

0.167

0.1933

0.1227

1.16

749.0

0.0765

0.0915

0.1445

0.1269 0.0819 0.1175 0.1352

0.1038

0.1244

0.1603

0.1239

2017 2018 2019 2020

Existing EDUs

Flow/EDU (GPD)

New EDUs

0.0906

September

October

February

August 0.1198 0.1456

183.4

0.1157 0.1429

0.1062

June

July

0.122 0.1258

March 114 108 86

2.0 25.0 75.0 150.0 150.0

0.0003 0.0041 0.0122 0.0245 0.0245

0.1394 0.1639 0.1884

New EDU Flow

January

2016 2017 2018

42 71 73

April 190 297 53 133 89

165 169 423

February 325 86 127 114 181

July 328 106 66 177 232

June 303 197 39 103 156

May 262 197

August 208 220 101 146 332

107 129 181

November 175 221 137 157 175

October 466 193 149 131 157

September 152 257

Max Mo Avg 466 297 165 177 423

December 148 110 139 136 148

12 12

Load/EDU 0.355 0.232 0.142 0.171 0.241

Existing EDUs 749 751 753 753 753

Proj. Annual Avg

Max : Avg Ratio 1.75 1.71 1.54 1.37 2.33

NO NO NO NO NO

Exist. Overload? NO NO NO NO NO

Proj. Annual Avg 172 178 195 229 263

339 399 458

New EDU Load

0.1231 0.1272

0.1573 0.17240.1522

Projected BOD5 Loads for Next Five Years (lbs/day)

2021 2022 2023 2024 2025

Projected Flows for Next Five Years (MGD)

2021 2022 2023 2024 2025

2020

Facility Name:

636

Proj. Overload? NO NO NO NO NO

Proj. Max Avg 299 309

Future Organic Design Capacity: lbs BOD5/day

YESUpgrade Planned in Next 5 Years? Upgrade Planned in Next 5 Years? YES

527

2021Year:

Existing Organic Design Capacity: lbs BOD5/day

Year:

0.2027

MGD

3.96

1.71

3.69

2.12

2.86

0.92

2.46

2.83

0.2329

December 3.2 5.11

5.0

2.11

3.81

2.77

2.53

3.46

3.5

4.3

Month

January

February

March

April

May

Total Monthly Precipitation for Past Five Years (Inches)

2016 2017 2018 2019 2020

2.0

3.5

1.6 2.22

June

July

August

September

October

November 1.5

1.5

1.7

5.15

2.75

4.8

1.35

2.05

3.94

2.29

4.31

5.05

2.47

Show Precipitation Data on Hydraulic Graph?

5.44

12 12 12 12 12 12 12 12

0.456 5.704 17.111 34.222 34.222

New EDUs 2 25 75 150 150

Proj. Overload?

Proj. Max 3-Mo Avg

3.5Persons/EDU:

PADEP Chapter 94 Spreadsheet
Sewage Treatment Plants

Flow/Capita (GPD) Load/Capita40.5 40.7 52.4 50.8 48.7 0.101 0.066 0.041 0.049 0.069

2021

MGDExisting Hydraulic Design Capacity:

Future Hydraulic Design Capacity:

0.21

0.28



0

100

200

300

400

500

600

700

Jan
 20

1
6

A
p

r 20
1

6

Jul 20
1

6

O
ct 20

1
6

Jan
 20

1
7

A
p

r 20
1

7

Jul 20
1

7

O
ct 20

1
7

Jan
 20

1
8

A
p

r 20
1

8

Jul 20
1

8

O
ct 20

1
8

Jan
 20

1
9

A
p

r 20
1

9

Jul 20
1

9

O
ct 20

1
9

Jan
 20

2
0

A
p

r 20
2

0

Jul 20
2

0

O
ct 20

2
0

Jan
 20

2
1

A
p

r 20
2

1

Jul 20
2

1

O
ct 20

2
1

Jan
 20

2
2

A
p

r 20
2

2

Jul 20
2

2

O
ct 20

2
2

Jan
 20

2
3

A
p

r 20
2

3

Jul 20
2

3

O
ct 20

2
3

Jan
 20

2
4

A
p

r 20
2

4

Jul 20
2

4

O
ct 20

2
4

Jan
 20

2
5

A
p

r 20
2

5

Jul 20
2

5
5-Year Measured and Projected Organic Loads

Average Loads Organic Design Capacity Max Loads

Halifax Wastewater Treatment Plant, 24457



0.0

0.2

0.4

0.6

0.8

1.0

1.2

0

0.05

0.1

0.15

0.2

0.25

0.3

Jan
 20

1
6

A
p

r 20
1

6

Jul 20
1

6

O
ct 20

1
6

Jan
 20

1
7

A
p

r 20
1

7

Jul 20
1

7

O
ct 20

1
7

Jan
 20

1
8

A
p

r 20
1

8

Jul 20
1

8

O
ct 20

1
8

Jan
 20

1
9

A
p

r 20
1

9

Jul 20
1

9

O
ct 20

1
9

Jan
 20

2
0

A
p

r 20
2

0

Jul 20
2

0

O
ct 20

2
0

Jan
 20

2
1

A
p

r 20
2

1

Jul 20
2

1

O
ct 20

2
1

Jan
 20

2
2

A
p

r 20
2

2

Jul 20
2

2

O
ct 20

2
2

Jan
 20

2
3

A
p

r 20
2

3

Jul 20
2

3

O
ct 20

2
3

Jan
 20

2
4

A
p

r 20
2

4

Jul 20
2

4

O
ct 20

2
4

Jan
 20

2
5

A
p

r 20
2

5

Jul 20
2

5
5-Year Measured and Projected Hydraulic Loads

Average Flows Hydraulic Design Capacity 3-Month Max Flows

MGD
Precip 

(in)Halifax Wastewater Treatment Plant, 24457



 

 

B 

ATTACHMENT B 

 

GENERAL PLAN/SEWER 

EXTENSIONS 

 

 

 

HYDRAULIC AND ORGANIC 

LOADING 



jmendinsky
Text Box
JUNE 20, 2017 CORRECTIVE ACTION PLAN

jmendinsky
Text Box
Refer to Halifax Township Sewer Extension Map for location of new proposed collection and conveyance facilities to be constructed as part of future sewer extension project.

Rhodes,  Keith
Polygon

jmendinsky
Text Box
SYCAMORE RIDGE 
DEVELOPMENT AREA

Rhodes,  Keith
Polygon Line

Rhodes,  Keith
Polygon



Powells Creek

Oak Avenue

S
yc

am
or

e 
A

ve
nu

e

D
us

tin
 D

ri
ve

Powells Valley Road

Powells Valley Road

H
of

fm
an

 R
oa

d

Parmer Drive

South River Road (S.R. 0147)

P
et

er
s 

M
ou

nt
ai

n 
R

oa
d 

(S
.R

. 0
22

5)

D
us

tin
 D

riv
e

S
yc

am
o

re
 A

ve
n

u
e

Michele Court

Maple Avenue

S
yc

am
or

e 
A

ve
nu

e

Elm Ave

Roadcap Lane

Millio
n Dollar Road (S.R. 4014)

Creek Road (T-353)

Creek Road (T-353)Lehman Road (T-549)

Hill Drive (T-333)

Willia
ms Street

C
lo

ve
r 

La
ne

Matamoras Road (T-553)

Camp Hebron Road (T-551)

Maple Avenue



Tax Parcel Map

Parcels

2/3/2021, 1:22:10 PM 0 0.06 0.110.03 mi

0 0.09 0.180.04 km

1:4,514

Dauphin County, PA Web Map

Rhodes,  Keith
Text Box
SYCAMORE RIDGE DEVELOPMENT PARCEL AREA



 

 

C 

ATTACHMENT C 

 

CONDITION OF PUMP 

STATIONS 
 

 

 

 

 

 



 1 OF 2 

CONDITION OF THE PUMP STATIONS 

 

HAWSA utilizes two (2) pump stations throughout the sanitary sewer system. The pump stations are 

maintained and inspected by the operators on a regular basis. Cleaning, repairs, and routine maintenance 

items are performed as needed.  

 

Boyer Street Pumping Station - Location: Boyer Street, Halifax Township 
 

Design Capacity: 50 gpm (1 pump basis)  
Present Flows:   Average: 3.9 gpm 

Maximum (Peak Hourly Flow estimated): 50 gpm 
Projected two-year maximum peak hourly flow estimated: 50 gpm 
(Design basis of new Boyer Street Pump Station for maintaining velocity 
in 4-inch force main) 

 
The Boyer Street Pump Station was upgraded to submersible pumps at the end of 2014 and began 
operations in 2015. The single phase pumps run full speed. Attached runtime records indicate total 
runtime for the station averages to approximately 13.1 hours per week, usually divided equally between 
the pumps.   
 
There are no known future connections to the pump station in the next 2-year planning period. Therefore, 
a hydraulic overload condition is not expected to occur at the pump station in the next 2 years. 
 
Main Pumping Station - Location: At the Treatment Plant, conveying all flow from the Borough and the 
northern Halifax Township service area (including flows from Boyer Street Pumping Station).  
There are two (2) suction lift pumps with separate 4-inch suction lines, discharging into a single 4-inch 
force main. The pumps are variable speed based on use of variable frequency drives, so only maximum 
flows can be estimated based on runtime. Due to the small size of the force main, 2 pumps on represents 
a much lower flow rate than twice one-pump flow.  
 
 

Design Capacity:  175 gpm (1 pump basis) 
Present Flows:   Average: 198 gpm (estimated based on plant flow) 

Maximum (Peak Hourly Flow estimated): 240 gpm 
Projected two-year maximum peak hourly flow estimated: 240 gpm 
(based on effective capacity of 2 pumps together into small 4-inch force 
main) 
As noted plant return flows are included. 
 

The recorded pump hours attached indicate an overloaded pump station condition with Pump 2 (or lag 
pump) typically operating between 4-20 hours each day. In accordance with the Consent Order and 
Agreement (COA) developed for the WWTP, improvements to the Main Pumping Station will be 
addressed as part of the Wastewater Treatment Plant Upgrades Project. See Attachment F for 
information regarding the COA status. 
 
Wastewater from the Halifax School and southern Halifax Township service area flows directly to the 
headworks. The Peak Hourly Flow at the WWTP is determined to be 360 gpm based on analysis of 
effluent WWTP flow meter charts for this flow-through treatment plant. 
 

As part of the ongoing Wastewater Treatment Plant Upgrades project, the Main Pumping Station will receive 

improvements. The existing pump station is being replaced with a suction lift station designed for 300 gpm 

capacity. The upgraded pump station will have an effective wet well volume of approximately 788 gallons, 

based on the design pump rate of 300 gpm and a minimum allowable cycle time of 10 minutes per pump. 

A 6-inch diameter ductile iron force main will convey all flow from the Main Pumping Station approximately 

175 feet to the proposed distribution box upstream of the proposed WWTP headworks. 

 



 2 OF 2 

Future Sanitary Extension – As previously indicated, a sanitary sewer extension to the HAWSA system 

was approved during the 2020 calendar year. A Water Quality Management Permit for the extension was 

issued on November 2, 2020. The extension will include the construction of three new pump stations. These 

stations are currently identified as the Lenker Estates Pump Station, the Creek Road Pump Station, and 

the Road Cap Lane Pump Station. Construction of the extension is expected to begin during the 2021 

calendar year and all three pump stations are anticipated to be connected to the existing HAWSA system 

by February, 2022, pending funding. 



 

 

 

PUMP HOURS 

 

BOYER STREET PUMPING 

STATION 

 

 

 





Rhodes,  Keith
Callout
Last two lines removed because they fall in the 2021 calendar year



 

 

 

PUMP HOURS 

 

MAIN PUMPING STATION 

 

 

 

 

 

 



























 

 

D 

ATTACHMENT D 

 

SEWAGE SLUDGE 

MANAGEMENT INVENTORY 

 
 

 

 

 



Influent BOD 
(mg/L)

Effluent CBOD 
(mg/L)

Liquid Sludge 
Disposed Off-Site 

(dry ton)

Liquid Sludge 
Disposed Off-Site 

(gal)
% Solids

Jan 158 5.1 1.554 21,000 1.8
Feb 185 4.1 0.000 0 0.0
Mar 87 3.5 0.259 2,700 2.3
Apr 76 3.4 0.000 0 0.0
May 58 3.7 0.000 0 0.0
Jun 114 6.6 0.000 0 0.0
Jul 185 9.3 0.560 15,500 0.9
Aug 276 6.9 0.000 0 0.0
Sep 401 8.3 0.000 0 0.0
Oct 166 5.0 0.751 10,600 1.7
Nov 202 9.3 0.000 0 0.0
Dec 200 6.7 0.000 0 0.0
Tot 2108 71.9 3.124 49800 6.7
Avg 175.6666667 6.0 0.3 4150 1.7



Facility Name: Halifax Wastewater Treatment Plant

Permit Number: PA0024457

Date of Calculation: 2/4/2021

Average Daily Flow (mgd): 0.1284 Digester Capacity (gal): 42000

Influent BOD (mg/l): 175.7 %Solids of Outgoing Sludge: 1.7

Effluent BOD (mg/l): 6 Monitoring Period (days): 365

Primary Clarification Contact Stabilization RBC

Conventional Activated Sludge SBR ABF

Extended Aeration X Trickling Filter Small Plant with low SOR 

BOD Removed (lbs/day): 182 TSS Removed (lbs/day): 118

Aerobic Digestion X Anaerobic Digestion None

Sludge Feed Rate to Digesters (gpd): 1888.4216

Digester Hydraulic Detention Time (days): 22

Estimated Total Solids Reduction (%): 0.35

dry lbs/day 77 wet lbs/day 4516

dry tons/monitoring period 14 wet tons/monitoring period 824

gal/day 542 gal/monitoring period 197659

wet tons/monitoring period 0
OR

dry tons/monitoring period 3.124
Enter only one of the above values.  The remaining value should be "0".

Is the amount reported by the generator within 15% of the calculated value? NO

NO explanation:

What type of information was used to calculate the above information: 2020 DMR Supplemental Reports

Dates used: 1.1.2020 TO 12.31.2020

Name of person performing the calculation: Keith W. Rhodes II

LESS THAN 15% RANGE

Digester Information

Sludge Generation

(<500 gpd/sq ft)

Amount of Sludge Reported as Being Generated by the Facility

Type of Digester
Place an "X" in the box beside the corresponding treatment process.

SLUDGE GENERATION CALCULATION

Required Information For Calculation

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process.  Select a maximum of Primary Clarification and one other treatment process.

Operational Information



 

 

E 

ATTACHMENT E 

 

FLOW METER CALIBRATION 

REPORT 

 

 

 

 

 





 

 

F 

ATTACHMENT F 

 
CONSENT ORDER AND AGREEMENT 

PROGRESS REPORT 

 
 

 

 

 

 



 
 

VIA ELECTRONIC DELIVERY 

 

 

December 28, 2020  

 
 

Mr. Erick Ammon 

Clean Water Program 

PA Department of Environmental Protection 

Southcentral Regional Office 

909 Elmerton Avenue 

Harrisburg, Pennsylvania 17110-8200 

 

Re: NPDES Permit No. PA0024457 

 Consent Order & Agreement: Quarterly Progress Report 

 Main Pumping Station and Wastewater Treatment Plant 

 Halifax Area Water and Sewer Authority 
 
Dear Mr. Ammon: 

 

On behalf of the Halifax Area Water and Sewer Authority (HAWASA), Herbert, Rowland & Grubic, 

Inc. (HRG) hereby submits this Consent Order and Agreement (COA) Quarterly Progress Report in 

accordance with the requirements outlined in the April 20, 2018 COA executed by the 

Department and HAWASA.  

 

The Main Pumping Station located at the HAWASA Wastewater Treatment Plant (WWTP) is 

considered to be hydraulically overloaded in accordance with 25 Pa. Code § 94.12. HAWASA 

and the Department executed the above referenced COA to eliminate the overload condition 

at the Main Pumping Station. Modifications to the Main Pumping Station will be undertaken as 

part of a WWTP Upgrade Project to be completed by HAWASA. 

 

For ease in reporting HAWASA progress in meeting the Corrective Action schedule contained in 

the COA, this Progress Report provides the status of the Tasks which were identified in the 

Implementation Schedule contained in the HAWASA Corrective Action Plan (CAP) and have 

been updated to reflect the required compliance dates identified within the COA. This Progress 

Report also summarizes any new connections to the portion of the HAWASA system which is 

tributary to the overloaded sewerage facilities.  

 

Implementation Schedule – Update  

 

WWTP UPGRADE PROJECT CONTRACT AWARD & PENNVEST FUNDING STATUS: 

 

• As noted in our September 30, 2020 Progress Report, Bids for construction of the WWTP 

Upgrade Project were received by HAWASA on August 11, 2020. Following the receipt of 

bids, HAWASA applied to PENNVEST for additional funds required to construct the project 

for the bids received, with the additional funds awarded by PENNVEST at their October 21, 



Mr. Erick Ammon 

PA Department of Environmental Protection 
December 28, 2020 

Page 2 

 

2020 Board meeting. Settlement of the PENNVEST loan was completed by representatives 

of HAWASA, Halifax Borough and Halifax Township on November 24, 2020. 

• Notice of Award letters and executed Contract Documents were transmitted to the low 

bidders of the three (3) construction contracts on November 25, 2020. The Contract Times 

(Notice to Proceed) for the project began on November 30, 2020. Substantial Completion, 

per the Contract Times, must be achieved on or before February 23, 2022; Final 

Completion must be achieved on or before April 9, 2022. 

• A Pre-construction Conference for the project with the awarded contractors was held 

virtually on December 9, 2020 and was attended by Representatives of PENNVEST and PA 

DEP. A copy of the meeting minutes from the Pre-construction Conference are attached 

to our Report.  

• It is anticipated that construction activities at the site will begin in February/March 2021 

following the approval of contractor submittals and mobilization of materials, equipment 

and job trailers. Construction status will be identified in future Progress Reports submitted 

by HAWASA. 

 

HALIFAX TOWNSHIP SEWER EXTENSION STATUS (NOT REQUIRED UNDER COA): 

 

In conjunction with the design of the WWTP Upgrade Project, HRG has completed the 

Preliminary Design Phase for the Halifax Township Sewer Extension Project. This Project is not 